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1. ACMC ADULT EMPIRIC ANTIBIOTIC TREATMENT 

GUIDELINES/RECOMMENDATIONS 

Source/ Type Empiric antibiotic Alternative agents 

CAP 
 
Outpatient 
 
 
Inpatient 

 
 
Azithromycin or 
Doxycycline 
 
Ceftriaxone + 
Azithromycin  

 
 
Levofloxacin 
/Moxifloxacin  
 
Moxifloxacin 

HCAP (Non-ICU) 
 
< 2 risk factors** 
 
 
 
> 2 risk factors** 
 
 
 
 
** MDRO Risk Factors: 
Prior hospitalization x 
48 hours in last 90 
days; 
immunocompromised 
(active 
cancer/transplant/pre
dnisone >10mg/day x 
30 days); IV antibiotic 
use in last 90 days; 
chronic structural lung 
disease (end stage 
COPD, CF, Fibrosis)  

 
 
Ceftriaxone + 
Azithromycin +/-
Vancomycin***  
 
Zosyn + Azithromycin 
+/-Vancomycin*** 
  
 
 
 
 
 
 
 
*** Add Vanco If one 
MRSA risk factor present: 
MRSA colonization/prior 
MRSA infection; 
hemodialysis or peritoneal 

dialysis. 

 
 
Moxifloxacin +/- 
Vancomycin*** 
 
 
Cefepime (or 
Aztreonam if allergic 
to PCN and 
cephalosporins) + 
Azithromycin +/- 
Vancomycin*** 
+/-  Flagyl (if 
concern for 
aspiration) 
 
***Add Vanco if one 
MRSA risk factor 
present: MRSA 
colonization/prior 
MRSA infection; 
hemodialysis or 

peritoneal dialysis. 
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Source/ Type Empiric antibiotic Alternative agents 

HCAP (ICU) Zosyn + Vancomycin + 
Azithromycin 
 

Cefepime (or 
Aztreonam if allergic 
to PCN and 
cephalosporins)  + 
Vancomycin    + 
Azithromycin +/- 
Flagyl (if concern for 
aspiration) 

COPD  Azithromycin  Cefdinir 
SMZ/TMP 

UTI  
 
Uncomplicated 
 
Community 
 
Healthcare  

 
 
Macrobid or Keflex 
 
Cefazolin or Keflex 
 
Zosyn 

 
 
Gentamicin or Cipro  
 
Gentamicin or Cipro  
 
Cefepime or 
Gentamicin or 
Aztreonam 

Intra-abdominal  
 
Uncomplicated  
 
Complicated 

 
 
Ceftriaxone + Flagyl 
 
Zosyn +/- Vancomycin  
(if concern for MRSA) 

 
 
Cipro + Flagyl 
 
Cipro + Flagyl +/-
Vancomycin (if 
concern for MRSA) 

SSTI 
 
No Purulence 
and/or Abscess 
 
Purulence and/or 
Abscess 

 
 
Cefazolin 
 
 
Clindamycin  

 
 
Clindamycin (or 
Vancomycin) 
 
Vancomycin 
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Source/ Type Empiric antibiotic Alternative agents 

Diabetic foot  
Infection 
 
Early/ 
Uncomplicated  
 
Late/ 
Complicated 

 
 
 
Cefazolin or Unasyn 
 
 
Zosyn +/- Vancomycin 

 
 
 
Vancomycin 
 
 
Vancomycin + Cipro 
+ Flagyl 

Febrile neutropenia  
 

Cefepime +/- Vanco* 
(*Add vanco if unstable 
hemodynamics; 
pneumonia; infected 
catheter/line;  SSTI; Hx of 
gram +ve MDRO; severe 
mucositis; received 
fluoroquinolone 
prophylaxis) 

Meropenem +/- 
Vanco*    OR 
 
Vancomycin + two 
of the following: 
Tobramycin, Cipro, 
Aztreonam 

C Difficile 
 
Mild or  Moderate 
 
 
Severe  
(Significant abdominal 
pain; bandemia >10%; 
toxic megacolon; 
bowel perf ; 
sepsis/shock bowel; 
wall thickening on CT) 

 
 
Vancomycin 125mg PO 
QID  
 
PO/NG/PR Vancomycin 
500mg QID + IV 
Metronidazole 500 mg 
QID 
 

 
 
Fidaxomcyin (per ID 
only) 

Meningitis 
(Community 
acquired) 

Ceftriaxone + 
Vancomycin +/- 
Ampicillin +/- Acyclovir 

Cefepime + Vanco 
 +/-  Ampicillin 
  +/-Acyclovir 

Sepsis 
(Unknown Origin) 

Zosyn + Vancomycin  Vancomycin + 
Cefepime + Flagyl 
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2. ADULT CRITICAL CARE DRUG DOSING 

DRUG 

INITIAL BOLUS 

DOSE / 

INFUSION 

START DOSE  

HIGH INFUSION 

DOSE/REPEAT 

BOLUS DOSE 

TITRATION 

Amiodarone Bolus 
150 mg over 

10-15 min 

Follow with 

infusion 
N/A 

Amiodarone 

Infusion 
1 mg/min 

1 mg/min for 6hrs, 

then 0.5mg/min 

After 6hrs, 

change to  

0.5 mg/min  

Dexmedetomidine 0.2 mcg/kg/hr 1.7 mcg/kg/hr 
0.1 mcg/kg/hr 

q15 min 

Diltiazem 

Bolus dose: 

0.25 mg/kg 

Infusion dose:  

5 mg/hr 

Repeat bolus: 

 0.35 mg/kg 

Max infusion:  

15 mg/hr 

5 mg/hr  

q 5 - 10 min 

Dobutamine 2-5 mcg/kg/min 20 mcg/kg/min 
2-5 mcg/kg/min 

 q 15 min 

Dopamine 5 mcg/kg/min 20 - 40 mcg/kg/min 
2-5 mcg/kg/min 

 q 5-10 min 

Epinephrine 0.5 - 1 mcg/min 10 - 199 mcg/min 
0.5 - 1 mcg/min 

 q 3 - 5 min 

Esmolol 

Bolus dose:   

500 mcg/kg  

Infusion dose: 

50 mcg/kg/min 

300 mcg/kg/min 

25 - 50 

mcg/kg/min 

 q 5 min 

Fentanyl 25 - 50 mcg/hr 200 mcg/hr 
25 - 50 mcg/hr 

 q 15 - 30 min 

Ibutilide 
-If > 60 kg: 1 mg 

over 10 min 

If arrhythmia does 

not terminate 
N/A 
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DRUG 

INITIAL BOLUS 

DOSE / 

INFUSION 

START DOSE  

HIGH INFUSION 

DOSE/REPEAT 

BOLUS DOSE 

TITRATION 

 

-If < 60 kg:  

0.01 mg/kg 

over 10 min 

within 10 minutes, 

a repeat dose may 

be administered 

Ketamine 

Bolus dose:   

0.5 - 1 mg/kg 

Infusion dose: 

0.5-1 mg/kg/hr 

2 mg/kg/hr 

Max: 5 mg/kg/hr 

0.25 mg/kg/hr  

q 30 min 

Labetalol 

Bolus: 20 mg 

Infusion dose:  

1 mg/min 

6 mg/min 1 mg/min q 1 hr 

Lidocaine 

Bolus: 1 mg/kg 

Infusion dose:  

1 - 2 mg/min 

4 mg/min 
1 mg/min PRN 

rhythm issues 

Lorazepam 

Bolus: 1 - 4 mg  

Infusion dose:  

1 - 2 mg/hr 

20 mg/hr 
1-2 mg/hr 

 q 30 min - 1 hr 

Midazolam 

Bolus dose: 

 2 - 4 mg 

Infusion dose: 

2 mg/hr 

20 mg/hr 
1 - 2 mg/hr  

q 30 min - 1 hr 

Milrinone 
0.125 - 0.5 

mcg/kg/min 
0.75 mcg/kg/min 

Titrate by 0.125    

mcg/kg/min 

Nicardipine 5 mg/hr 15 mg/hr 
2.5 mg/hr 

 q 5 - 15 min 

Nitroglycerin 10 mcg/min 400 mcg/min 
5 - 20 mcg/min  

q 5 - 10 min 
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DRUG 

INITIAL BOLUS 

DOSE / 

INFUSION 

START DOSE  

HIGH INFUSION 

DOSE/REPEAT 

BOLUS DOSE 

TITRATION 

Norepinephrine 5 mcg/min 50 - 199 mcg/min 
5 mcg/min 

 q 5 - 10 min 

Octreotide 

Bolus dose:  

50 mcg 

Infusion:  

50 mcg/hr 

50 mcg/hr No titration 

Pantoprazole 8 mg/hr 8 mg/hr No titration 

Phenylephrine 100 mcg/min 300 mcg/min 
25 - 50 mcg/min 

 q 10 min 

Procainamide Bolus 
Infuse at 20-50 mg/min up to a max dose of 

 17 mg/kg based on patient response/side effects 

Procainamide 

Infusion 
1 mg/min 4 mg/min No titration 

Propofol 10 mcg/kg/min 80 mcg/kg/min 
5 mcg/kg/min 

 q 10 min 

Verapamil 

Initial bolus: 

0.075 to 0.15 

mg/kg (~ 5 to 

10 mg) over 3 

minutes 

May give an 

additional bolus 

after 15 to 30 

minutes 

N/A 

Vasopressin 

(septic shock) 
0.03 unit/min 0.04 unit/min No titration 
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3. PEDIATRIC CRITICAL CARE INFUSION DOSING* 
*Common ED agents only 

Drug / Class Start Dose Usual Dosing Range 

Fentanyl 
(Sublimaze)  
 
Opioid 
analgesic/Sedative 

Loading dose 
(optional): 
0.5 - 1 mcg/kg/dose 
 
Continuous 
infusion: 
0.5 - 1 mcg/kg/hour  

0.5 - 4 mcg/kg/hour  
 
Recommended max 
dose: 
 4 mcg/kg/hour 

Midazolam 
(Versed) 
 
Benzodiazepine 
Sedative/hypnotic 
 

Loading dose 
(optional): 0.05 - 0.1 
mg/kg/dose 
 
 
Continuous 
infusion: 
 0.05 - 0.1 
mg/kg/hour 

0.025 - 0.15 mg/kg/hour  
 
Recommended max 
dose: 0.2 mg/kg/hour 
 
Doses above 0.2 
mg/kg/hour required 
usually only in cases of 
status epilepticus 

Epinephrine 
(Adrenalin) 
 
Catecholamine 
Vasopressor 
 

Continuous 
Infusion:  
Initial dose: 0.05 - 
0.1 mcg/kg/min 
 
Titration above 
0.15mcg/kg/min 
should be ordered 
by an attending 
physician. Consider 
adding a second 
vasoactive 
medication at those 
doses 

Titrate by 0.02 - 0.05 
mcg/kg/min q 5-10 min 
to desired response  
 
Usual dose: 0.03 - 0.3 
mcg/kg/min  
 
Recommended max 
dose: 
1 mcg/kg/min 
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Drug / Class Start Dose Usual Dosing Range 

Norepinephrine 
(Levophed) 
 
Catecholamine 
Vasopressor 
 

Continuous Infusion 
Initial dose: 0.05 - 
0.1 mcg/kg/min 
   
Titration above 
0.15 mcg/kg/min 
should be ordered 
by an attending 
physician. Consider 
adding a second 
vasoactive 
medication at those 
doses 

Titrate by 0.02 - 0.05 
mcg/kg/minute q 5 - 10 
minutes to desired 
response 
Usual dose: 0.03 - 0.3 
mcg/kg/min  
 
Recommended max 
dose: 
1 mcg/kg/min  
 
 

Dopamine 
 
Catecholamine 
Vasopressor 
 
 

Continuous Infusion 
Initial dose: 3 - 5 
mcg/kg/min 
 
Titration above 
15 mcg/kg/min 
should be ordered 
by an attending 
physician. Strongly 
consider adding a 
second vasoactive 
medication 

Titrate by 2.5 - 5 
mcg/kg/min q 5 - 10 
minutes to desired 
response  
Usual dose: 2.5 - 20 
mcg/kg/min 
 
 Recommended max 
dose: 20 mcg/kg/min  
 
 

Phenylephrine 
(Neo-Synephrine) 
 

Catecholamine 
Vasopressor 
 

Continuous Infusion 
Initial dose: 0.05 - 
0.1 mcg/kg/min 

Titrate by 0.02 - 0.05 
mcg/kg/min q 5-10 min 
to desired response 
Usual dose: 0.1 - 0.5 
mcg/kg/min  
 
Recommended max 
dose: 0.5 mcg/kg/min 
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Drug / Class Start Dose Usual Dosing Range 

Vasopressin 
 
 
Antidiuretic 
Hormone Analog 

Continuous 
infusion: 
Hypotension/shock: 
0.2 milliunit/kg/min  
 
 
 

Titrate by 0.1- 0.2 
milliunit/kg/min q 15-20 
min to desired response 
Usual dose: 0.3 - 2 
milliunit/kg/min  
 
Max: 0.04 unit/min (2.4 
units/hr) 
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4. VASOPRESSOR GENERAL INFORMATION 

Dosing information on pages 7 & 10 

 

Agent Major 
receptor 
activity 

Primary use Major adverse 
effects 

Norepinephrine Mostly α1, 
some β1 

First line for 
septic shock, 
cardiogenic 
shock 

Tachyarrhythmia, 
tissue ischemia 

Epinephrine Strong α1,  
β1, some β2 

Second line for 
septic shock; 
first line for 
bradycardia or 
anaphylactic 
shock 

Tachyarrhythmia, 
tissue ischemia 

Dopamine 
0.5-3 mcg/kg/min 
5-10 mcg/kg/min 
10-20 mcg/kg/min 

 
Dopamine   
Mostly β1 
Mostly α1, 
β1 
 

First line for 
bradycardia 
 

Tachyarrhythmia, 
tissue ischemia 

Phenylephrine Only α1 Hypotension 
with 
arrhythmia; 
adjunctive 
agent if 
refractory to 
other pressors 

Bradycardia, 
tissue ischemia 

Vasopressin Vasopressin Alternative 
second line for 
septic shock 

Tissue ischemia 
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5. OPIOID EQUIANALGESIC DOSING TABLE 

Drug Parenteral Dose  Oral dose  

Morphine 10 mg 30 mg 

Hydromorphone 1.5 mg 7.5 mg 

Fentanyl 0.1 mg (100 mcg) N/A 

Codeine N/A 200 mg 

Hydorocodone N/A 30 mg 

Oxycodone N/A 20 mg 
 

 

6. LOCAL ANESTHETICS 

 

Agent Maximum 
Dose 

Maximum dose 
and volume for  

70 kg patient 

Onset 
(min) 

Duration 
(hr) 

 
Lidocaine 1% 

 
4.5 mg/kg 

 
300 mg = 30ml 

 
1 - 5 

 
0.5 - 2 

 
Lidocaine 2% 

 
4.5 mg/kg 

 
300 mg = 15 ml 

 
1 - 5 

 
0.5 - 2 

Lidocaine 1% w/ 
epinephrine 

 
7 mg/kg 

 
500 mg = 50 ml 

 
1 - 5 

 
1 - 4 

Lidocaine 2% w/ 
epinephrine 

 
7 mg/kg 

 
500 mg = 25 ml 

 
1 - 5 

 
1 - 4 

 
Bupivacaine 0.25% 

 
1.5 mg/kg 

 
100 mg = 40 ml 

 
5 - 10 

 
1.5 - 8 

 
Bupivacaine 0.5% 

 
1.5 mg/kg 

 
100 mg = 20 ml 

 
5 - 10 

 
3 - 8 

Bupivacaine 0.25% 
w/ epinephrine 

 
3 mg/kg 

 
200 mg = 80 ml 

 
5 - 10 

 
4 - 10 

Bupivacaine 0.5% 
w/ epinephrine 

 
3 mg/kg 

 
200 mg = 40 ml 

 
5 - 10 

 
4 - 10 
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7. RAPID SEQUENCE INTUBATION MEDICATIONS 

- Common induction and paralytic agents 

 

 

 

 

 

 

 

Drug Dose Dose for 
70kg 

Comments 

Etomidate 0.3 mg/kg 20 mg Good for 
hemodynamic 

instability, can cause 
adrenal suppression 

Ketamine 1-2 mg/kg 70-140 mg Can cause 
hypertension, 

tachycardia, increased 
secretions 

Succinylcholine 1.5 mg/kg 100 mg Can cause/worsen 
hyperkalemia; 

contraindicated in 
Malignant 

hyperthermia 

Rocuronium 1.2 mg/kg 80 mg Onset: 60 sec; long 
duration ~ 30-45min  
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8. ANTI-ARRHYTHMIC DRUG CLASSES AND 

COMMON AGENTS* 

* Adult dosing for IV medications on page 7 

* Ensure appropriate electrolyte levels 

 

 

Class Drug  Mechanism Use SE/Comments 

Ia Procainamide Blocks fast 
Na+ channels 
and K 
channels:    
↑QT, ↑QRS 

Vtach, 
Afib with 
WPW 

Hypotension, 
widened QRS, 
QT 
prolongation. 
Avoid use in HF 

Ib Lidocaine  
(oral agent 
Mexiletine 
rarely used in 
outpt setting) 

Weakly 
blocks fast 
Na+ 
channels:  
↓/ <-> QT 

VF, 
Vtach 

Hypotension, 
lidocaine 
toxicity (↓ CNS, 
dizziness, 
drowsiness, and 
seizures at high 
levels) 

Ic Flecainide PO 
Propafenone 
PO 

Strongly 
blocks fast 
Na+ 
channels: 
 ↑↑QRS 

PSVT & 
AFib w/o 
structural 
heart 
disease, 
Vtach 

Worsening HF, 
prolonged QT 
interval 

II Beta blockers  Indirectly 
alters K and 
Ca 
conductance: 
↓HR 

Vtach, 
AFib, 
Aflutter, 
Sinus Tach 

Bradycardia, 
hypotension, 
exacerbation of 
heart failure, 
bronchospasm 
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Class Drug  Mechanism Use SE/Comments 

III Amiodarone  
 

 Inhibits K+ 
conductance: 
↑QT 

Vtach, VF, 
AFib, 
Aflutter 
 
Can be 
used in 
patients 
with low 
EF 

Bradycardia, 
hypotension, 
↑QT interval, 
Torsade de 
pointes 
 

Ibutilide IV 
Sotalol PO 
Dofetilide PO 
 

Inhibits K+ 
conductance: 
↑QT 

AFib, 
AFlutter 
(Sotalol can 
be used for 
Vtach as 
well) 

↑QT interval, 
Torsade de 
pointes 

IV Diltiazem 
Verapamil 

↓ SA & AV 
nodal 
conduction 
of Ca+: ↓HR 

AFib, 
AFlutter 
 

Bradycardia, HB, 
worsening of 
HF, ↓BP. Do not 
use in WPW or if 
poor EF 

Other Digoxin 
 

Suppression 
of the AV 
node: ↓ 
chronotropy 
& ↑ inotropy 

AFib, 
AFlutter 
with RVR, 
HF 

N/V, other 
arrhythmias 

Adenosine 
 

↓ AV node 
conduction 
velocity, ↑ 
refractory 
period; 

PSVT AV Block, 
flushing 
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9. STATUS EPILEPTICUS MANAGEMENT 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

   

 

Treat with benzodiazepines 

IV/IM/IO Lorazepam/Midazolam 0.1mg/kg* 

*Common initial dose is 2 mg for adults with 

repeat/escalating doses if no response 

IV 

 
Treat with IV antiepileptic drugs: 

IV Fosphenytoin, Levetiracetam (Keppra), 

Valproic acid, Phenobarbital 

Dosing: 20 mg/kg for all agents (dose adjustment 

may be needed if patient is on the agent at 

home) 

Consider another agent not used above or a 

repeat dose of the same agent at 5-10mg/kg 

Intubated patients will need anesthesia with 

anti-epileptic properties such as Midazolam 

or Propofol  
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10. REVERSAL OF LIFE THREATENING BLEED ON  

a) Warfarin 

 

INR <  5                                                             INR > 5 

✓ INR > 1.5 OR high suspicion of elevated INR 

✓ Presence of life-threatening bleed 

✓ Absence of contraindications to FEIBA: Acute 

thromboembolism (including myocardial infarction), 

bleeding episodes resulting from coagulation factor 

deficiencies, disseminated intravascular coagulation (DIC), 

normal coagulation mechanism (INR is less than 1.5) 

 

• FEIBA 500 units IV over 

15 minutes STAT 

• Vitamin K 10 mg IVPB 

over 30 minutes x 1  

• Recheck INR 30 

minutes, 4hr, and 24hr 

after FEIBA 

administration.  

If 30-min INR is > 1.5, 

physician can consider 

additional FEIBA 500 units 

IV if clinically warranted 

• FEIBA 1000 units IV 

over 15 minutes STAT 

• Vitamin K 10 mg IVPB 

over 30 minutes x 1  

• Recheck INR 30 

minutes, 4hr, and 

24hr after FEIBA 

administration.  

If 30-min INR is > 1.5, 

physician can consider 

additional FEIBA 500 units 

IV if clinically warranted 

 

b) Xarelto (rivaroxaban) or Eliquis (apixaban):  FEIBA 20 units/kg 
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11. DKA MANAGEMENT IN ADULTS 

Glucose >250 mg/dL (not always), 
ketonemia, and acidosis (defined as either 
venous pH < 7.3, serum bicarbonate < 18 

mEq/L, or anion gap )

Fluids

Bolus with 
LR/NS @ 1-2 L 

followed by 150 
ml/hr

When glucose 
goes below 

250mg/dL, switch 
to D5%W 

containing fluids 
and when below 

150 mg/dL to 
D10%W 

containing fluids

Electrolytes

K+ <3.3 mEq/L:  
Hold insulin and 
supplement until 

K+ >3.3 mEq/L 
before insulin 

initiation/restart

If K+ between 3.3 
and 5.3 mEq/L: Add 
40 mEq K+/L after 

first void

If K+ > 5.3 mEq/L: 
Hold K

Monitor Mag and 
Phos Q4h and 

replace as needed

Insulin Regular

Initiate at 0.1 
unit/kg/hr

Titrate to maintain 
blood glucose drop of 
50-75 mg/dL/hour to 

attain a target glucose 
of 151-250 mg/dL. 

Follow titration table 
in ACMC adult DKA 

guideline

Transition out of DKA 
protocol when two of 
the following criteria 

met along with glucose 
<250 mg/dL: Serum 
Bicarbonate > 15, 

Venous pH > 7.3, or 
calculated Anion Gap <

12

Refer to ACMC adult 
DKA guidelines

Obtain Q1h dexi, Q1h VBG, and Q2H 

BMP for severe DKA and modify as 

appropriate per ACMC DKA guidelines 
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12. ALCOHOL WITHDRAWAL MANAGEMENT 

SUMMARY FLOWCHART 

 

 

 

 

Alcohol withdrawal    CIWA > 8 

 

Ciwa > 8 Lorazepam 2 mg x1 

Lorazepam 4 mg q15min PRN CIWA > 15min X 

2 doses. 

Order phenobarbital 10 mg/kg IV over 30min 

While awaiting phenobarbital, administer: 

• Lorazepam 4 mg q15min PRN CIWA > 15            

OR 

• Ketamine 0.5 mg/kg IV or 4mg/kg IM if 

patient significantly agitated  

 

Initiate lorazepam infusion at 5 mg/hr 

Bolus with lorazepam 4mg IV PRN and titrate 

infusion by 1-2 mg/hr every hour as needed  

Consider re-dosing phenobarbital 5 mg/kg IV after 

1 hr if no response 

Consider adding Ketamine bolus (1 mg/kg IV) 

and start Ketamine infusion (0.5 mg/kg/hr)  

             Prior to  

               Intubation/Propofol drip 

 

Initiate ED CIWA protocol          

(2 mg/3 mg/4 mg q1h PRN 

CIWA) 

If being discharged and concern for 

alcohol withdrawal AND patients 

with reliable social support (family 

members able to administer med 

to patient without potential for 

misuse): 

D/C Rx: Chlordiazepoxide 25-50mg 

q8h tapered down over 5 days 

based on severity (eg: 50mg TID x 2 

days, 50mg BID x 2 days, 25mg bid 

x 2 days, 25mg once a day x 1 day) 

If CIWA 

escalates 

to > 15 

despite 3 

lorazepam 

doses 

 

If no/inadequate response 

or CIWA > 15 
If adequate response and 

CIWA < 15 

If no/inadequate 

response or CIWA > 15 

If inadequate response 

to phenobarbital 

If lorazepam infusion 

reaches >10 mg/hr 
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13. RABIES PROPHYLAXIS* 
*Dosing info on page 24 

 

Dog/cat exposure 
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 Rabies Prophylaxis (continued):  Bat exposure 
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Rabies prophylaxis (continued): Rabies immune 

globulin and vaccine schedule and dosing 
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14. TRAUMATIC BRAIN INJURY SEIZURE 

PROPHYLAXIS GUIDELINES 

 

 

 

 

 

 

 

 

 

 

 

 

 

Initiate seizure prophylaxis for patients with TBI 

and any of the following risk factors: 

✓ GCS score of 10 or less 

✓ Immediate seizures 

✓ Linear or depressed skull fracture 

✓ Penetrating head injury 

✓ Subdural, epidural, or intracerebral 

hematoma 

✓ Cortical contusion 

✓ Age ≤65 years 

✓ Chronic alcoholism 

✓ Acute on chronic subdural hematoma 

requiring neurosurgical intervention 

 

All other patients: fosphenytoin 20mg/kg IVPB x 1 
then start phenytoin 100mg IV or PO q8h x 7 days  
 

- If age ≥ 80 years          OR 

- Is on renal replacement therapy (hemodialysis, peritoneal 

dialysis, or continuous renal replacement therapy (CRRT))         

OR 

- On medications that significantly interact with phenytoin 

 

Give levetiracetam 20mg/kg IVPB x 1 then start levetiracetam 

750mg IV or PO q12h x 7 days 

 

 

If patient was on an antiepileptic prior to 
admission, continue home medication  
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Notes:  

 

 

 


